

## CERTIFIED MATERIAL TEST REPORT

<b>Certificate Nr</b>	: 384009	<b>DdT</b> : FB / 9035
<b>Customer</b>	: METALCENTER DANMARK	
<b>Customer Ref.</b>	: 120522206	
<b>Order Nr</b>	: 756113/5	<b>Item</b> : 0030764
<b>Material Desc.</b>	: Sheets	
<b>Dimensions</b>	: 2000 MM X 1000 MM X 2,500 MM	<b>Alloy</b> : CuZn37 CW508L
<b>Part Nr</b>	: 1016893	

Marking Nr	Weight	Cast	Sample	Marking Nr	Weight	Cast	Sample
F9006792	1016	0E2578/BK	20441409				

### EN 1652 CW508L

Composition(%)	Cu	Zn	Pb	Ni	Fe	Al	Sn	Cd	Other Imp.
<b>Min</b>	62.0000		0.0000	0.0000	0.0000	0.0000	0.0000	0.0000	0.0000
<b>Max</b>	64.0000		0.1000	0.3000	0.1000	0.0500	0.1000	0.0010	0.1000
0E2578/BK	63.6549	p.d.	0.0050	0.0020	0.0199	0.0006	0.0065	< 0.001	0.0130

### EN 1652 R350

Test	Tensile Strength Rm N/mm <sup>2</sup>	Elongation 50 mm %							
<b>Min</b>	350	19							
<b>Max</b>	440								
20441409 Start	402	40							
End	402	40							

### EN 1652

Test	Thickness mm								
<b>Min</b>	2.390								
<b>Max</b>	2.610								
20441409 Start	2.502								
End	2.502								

Fornaci di Barga 20/11/2020

Company with the quality management system certified by IGQ according to ISO 9001:2015  
This supply is in compliance to the requirements reported in your Order/Technical Specification.

Document complying to EN 10204 3.1. Standard, issued under computerized control.  
Signature not required. The QR&D Dr.ssa E. Martellucci